



GGT

Global Gem Testing Laboratory

GEMSTONE REPORT

Item: Loose stone

No.: 14120069

Date: 12/12/2022

Result: **NATURAL SAPPHIRE**

Color: Green - Blue

Cut: Emerald cut

Measurements: 6.10 x 7.12 x 3.22 mm.

Weight: 1.48 cts.

Comment: No indications of heating.



Report
Check